14544

Product Licence

10383/0289

10383/0290

10383/0315

10383/0326

10383/0329

10383/0343

103830344

103830345

10411/0009

104110010

104110011
10411/0012

104110013
10411/0014
10536/0036
10592/0049

10887/0022

10949/0234

Company

Name

Primecrown Limited

Primecrown Limited

Primecrown Limited

Primecrown Limited

Clintec Nutrition Limited

Clintec Nutrition Limited

Clintec Nutrition Limited
Clintec Nutrition Limited

Clintec Nutrition Limited
Clintec Nutrition Limited
Monmouth Pharmaceuticals
Ltd.

thKline Beecham Pk
(tla Beeclmn Research or
Bencard or Smith Kline &

French Labs or SmithKline
Beecham Fharmaceuticals)

Healthy Ideas Ltd.

Glaxo Pharmaceuticals UK
Limited

Product
Name

Cytamen 1000 mcg Injection

Noe-Cytamen 100
Injection i

Isoten S mg
TableNBllopolol Fumarate
S mg Tablets

Serevent Inhaler

Imigran 100 mg
leleuISumlnphn 100 mg
Tablets

Zopiclone 7-5 mg Tablets

Enapren 10mg
Table
10 mg Tablets

il Maleate

Ena| 5

Tabmwl Maleate

5 mg Tablets

Glucose Intravenous Infusion
BP 15% wiv

Active
llgrd!ml.l

Cyanocobalamin 1.000 mg

Hydroxocobalamin 1.000 mg

Bisoprolol Fumarate 5-000 mg

Salmsterol Xinafoate 36-300 mg

Sumatriptan Succinate 140-000 mg

Zopiclone 7-500 mg

Enalapril Maleats 10000 mg

Enalapril Maleate 5-000 mg

Anhydrous Glucose EP 15-0% w/iv or
Glucose Monohydrate for parenteral use
EP 16-5% wiv

Glucose Intravenous Infusion  Anhydrous Glucose EP 20-0% wiv or
BP 20% wiv Glucose Monohydrate EP 22-0% wiv
Glucose Intravenous Infusion  Anhydrous Glucose EP 30-0% wiv or
BP 0% wiv Glucose Monohydrate EP 33-0% wiv
Glucose Intravenous Infusion  Anhydrous Glucose EP 40-0% w/v or
BP 40% wiv Glucose Monohydnle for parenteral use
El’ 440% wiv
Glucose I Infi d Glucose EP 50-0% wiv or
BP 50% wiv Glucose Monohydrate EP 55-0% wiv
Glucose I Inft Anhydrous Glucose EP 70-0% wiv or
BP 0% wiv Glucose Monohydrate EP 770% wiv
Mintec Peppermint Oil -200 ml
Co-Amoxiclav Tablets 625 mg Amoxycillin Trihydrate (equivalent to
Amoxycillin EP 500 mg)
Potassium Clavulanate (equivalent to
Clavulanic Acid HSE 125 mg)
Bisacodyl Tablets BP 5 mg Bisacodyl 5-000 mg
Efcortelan Eczema Cream Hydrocortisone BP 1-0% wAw
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Date of

Indications Authorisation

Prescription Only Medicine
Addisonian Pemicious anaemia.
Prophylaxis and treatment of

other nna'yocyuc anaemias
associated with vmmm B12

deficiency. Schilling
Pm:npuon Only Medmne

s anaemia.
Prophyhm and treatment of
other mmocyxic anaemias
associated with vitamin B12
deficiency. Tobacco amblyopia
and Leber's optic atrophy.
Prescription Only Medicine
1. The management of
hypertension.
2. The management of angina
pectoris.
Prescription Only Medicine
Treatment of reversible airways
obstruction (including nocturnal
asthma, and prevention of
exercise-induced bronchospasm) in
patients requiring long-term
regular bronchodilator therapy.
Prescription Only Medicine
Acute relief of severe migraine
attacks with or without aura.
Prescription Only Medicine
Short term treatment of insomnia,
including difficulties in falling
asleep, nocturnal awakening and
early awakening, transient,
situational or chronic insomnia,
and insomnia secondary to
psychiatric disturbances, in
situations where the insomnia is
debilitating or is causing severe
distress for the patient.
Prescription Only Medicine
Hypertension: All grades of
essential hypertension and
renovascular hyperiension,
Congestive heart failure: should be
used as an adjunctive therapy with
digitalis and/or non-potassium

25th September
1995

9th October
1995

291h September
1995

26th
1995

13th October
1995

27th September
1995

26th September
1995

Hypertention.

25th September
Prescription Only Medicine

1995

Provides temporary relief from the
symptoms of increased intracranial
pressure and hypogiycaemic coma,
and is indicated for the
supplementation of energy.
Prescription Only Medicine
Provides temporary relief from
symptoms of increased intracranial
pressure and hypoglycaemic coma,
and is for energy supplementation
and parenteral nutrition.
Prescription Only Medicine

See PL/10411/0010.

Prescription Only Medicine

See PL/10411/0009.

Prescription Only Medicine

See PL/10411/0010.

Prescription Only Medicine

See PL/10411/0010.

Prescription Only Medicine
Symtomatic relief of irritable
bowel or spastic colon syndrome.
For the short term treatment of
bacterial infections at the
following sites:

Upper respiratory tract infections
(includmg ENT)e. ; tonsillitis,
sinusitis, otitis media.

Lower respiratory tract infections
¢.g acute and chronic bronchitis,
lobar and bronchopneumonia.
Genito-Urinary tract infections
€.8. cystitis, urethritis,
pyelonephritis.

Skin and soft tissue infections.
Bone and joint infections e.g.
osteomyelitis.

Other infections e.g. sepuc
abortion, puerperal sepsis, intra-
abdominal sepsis,

Pm'mpupn Only Medicine

For short (erm use for the relief of  26th September
constipation, whenever a stimulamt 1995

laxative is required. It may also be
used for bowel clearance before
surgery, labour or radiological
examination, all of which should
be under medical supervision.
Pharmacy Medicine

Effective in relieving the itchiness
and redness associated with mild
to moderate eczema. It is also
useful in treating irritant

27th September
1995

Ist October
1995

1st October
1995

27th September
1995

13t October
1995

15t October
1995

21st July 1995

6th July 1995

13th July 1995



